
 

 

Texas Commission on Environmental Quality 

INTEROFFICE MEMORANDUM 
 
To: Final Documents Team Leader                        Date: July 22, 2024  

 Chief Clerk’s Office  

From: Bradford Eckhart 

 Staff Attorney 

 Environmental Law Division 

Subject: Backup Filed for the ED’s Consideration of Hearing Requests 

 Applicant:   Municipal Operations, LLC  

 Proposed Permit No.: WQ0016171001 

 Program:   Water Quality Division 

 TCEQ Docket No.:  2024-0670-MWD 

 

Enclosed please find a copy of the following documents for inclusion in the 
background material for this permit application: 

• Fact Sheet 

• Proposed Permit 

• Compliance History Report 



 

 

 

 
 

 
 
 

 
  
 

 

 
  

 

 

 

 

 

 

  

 

 
  

 

  
 

  

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0016171001, 
EPA I.D. No. TX0142981, to discharge to water in the state. 

Issuing Office: Texas Commission on Environmental Quality 
P.O. Box 13087 
Austin, Texas 78711-3087 

Applicant: Municipal Operations, LLC 
P.O. Box 1689 
Spring, Texas 77383 

Prepared By: Deba Dutta, P.E. 
Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-4608 

Date: February 7, 2023 

Permit Action: New Permit 

1. EXECUTIVE DIRECTOR RECOMMENDATION 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance. 

2. APPLICANT ACTIVITY 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a new permit to authorize the discharge of treated domestic wastewater at a daily 
average flow not to exceed 0.20 million gallons per day (MGD) in the Interim I phase, at 
a daily average flow not to exceed 0.40 MGD in the Interim II phase, and an annual 
average flow not to exceed 1.0 MGD in the Final phase. The proposed wastewater 
treatment facility will serve Guajolote Ranch Development. 

The applicant intends to reclaim as much treated effluent for beneficial reuse within the 
service area of the proposed treatment plant. The Applicant has applied for an 
authorization to TCEQ to use reclaimed water concurrently with the discharge. The 
applicant intendeds to discharge only during times when reuse of treated effluent, 
predominantly through irrigation, is not practical. 

3. FACILITY AND DISCHARGE LOCATION 

The plant site is located approximately 1.75 miles west-southwest of the intersection of 
Babcock Road and Scenic Loop Road, in Bexar County, Texas 78023. 



 

 

 

  

 
  

 

 

 
 

 
 

 

 

 
                

 
 

 

 

 

 
 

 

Municipal Operations, LLC TPDES Permit No. WQ0016171001 
Fact Sheet and Executive Director’s Preliminary Decision 

Outfall Location: 

Outfall Number Latitude Longitude 
001 29.653911 N 98.697583 W 

The treated effluent will be discharged via pipe to Helotes Creek, thence to a pond, 
thence to Helotes Creek, thence to Culebra Creek, thence to Lower Leon Creek in 
Segment No. 1906 of the San Antonio River Basin. The unclassified receiving water uses 
are minimal aquatic life use for Helotes Creek (upstream of unnamed tributary), and 
limited aquatic life use for the pond and for Helotes Creek (downstream of unnamed 
tributary). The designated uses for Segment No. 1906 are primary contact recreation, 
public water supply, and high aquatic life use. 

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 

The Guajolote Ranch Wastewater Treatment Facility will be a Membrane Bioreactor 
(MBR) system activated sludge process plant operated in conventional mode with 
chemical phosphorous removal capability. Treatment units in the Interim I Phase will 
include a primary fine screen, an equalization tank, a secondary fine screen, an anoxic 
tank, an aeration basin, an aeriated MBR tank, a sludge holding tank, and an ultraviolet 
light (UV) disinfection system. Treatment units in the Interim II Phase will include a 
primary fine screen, two equalization tanks, two secondary fine screens, two anoxic 
tanks, two aeration basins, two aeriated MBR tanks, a sludge holding tank, and an UV 
disinfection system. Treatment units in the Final phase will include a primary fine 
screen, four equalization tanks, four secondary fine screens, four anoxic tanks, four 
aeration basins, four aeriated MBR tanks, a sludge holding tank, and an UV disinfection 
system. The facility has not been constructed. 

Sludge generated from the treatment facility will be hauled by a registered transporter to 
Steven M Clouse Water Recycling Center, Permit No. 21372, to be digested, dewatered, 
and then disposed of with the bulk of the sludge from the plant accepting the sludge. The 
draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application 
site, co-disposal landfill, wastewater treatment facility, or facility that further processes 
sludge.   

5. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 

Self-reporting data is not available since the facility is not in operation. 

6. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

A. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS 

The daily average flow of effluent shall not exceed 0.20 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 555 gallons 
per minute (gpm). 

Page 2 



 

 

 
                     

 

    

    

 
 

 
  

 
  

  
 

 
 

 

 

 
                     

 

    
    

 
 

Municipal Operations, LLC TPDES Permit No. WQ0016171001 
Fact Sheet and Executive Director’s Preliminary Decision 

Parameter  30-Day Average 7-Day    Daily 
Average Maximum 

mg/l lbs/day mg/l mg/l 
CBOD5 5 8.3 10 20 
TSS 5 8.3 10 20 
NH3-N* 2 3.3 5 10 
Total Phosphorus 0.15 0.25 0.3 0.6 
(TP)* 
DO (minimum) 4.0 N/A N/A N/A 
E. coli, CFU or MPN 126 N/A N/A 399 
per 100 ml 

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per month by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

Parameter   Monitoring Requirement 
Flow, MGD Continuous 
C BOD5 One/week 
TSS One/week 
NH3-N*  One/week 
TP* One/week 
DO One/week 
E. coli Five/week 

B. INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS 

The daily average flow of effluent shall not exceed 0.40 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 1,111 gpm. 

Parameter  30-Day Average 7-Day    Daily 
Average Maximum 

mg/l lbs/day mg/l mg/l 
CBOD5 5 17 10 20 
TSS 5 17 10 20 
NH3-N* 2 6.7 5 10 
TP* 0.15 0.50 0.3 0.6 
DO (minimum) 4.0 N/A N/A N/A 
E. coli, CFU or MPN 126 N/A N/A 399 
per 100 ml 

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per month by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 

Page 3 



 

 

 
  

 
  

  
 

 
 

 
 

 

 
 
 

            

   
  

   
    

 
 

 

 

 

 
 

 
 

Municipal Operations, LLC TPDES Permit No. WQ0016171001 
Fact Sheet and Executive Director’s Preliminary Decision 

discharge of visible oil. 

The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

Parameter   Monitoring Requirement 
Flow, MGD Continuous 
C BOD5 One/week 
TSS One/week 
NH3-N*  One/week 
TP* One/week 
DO One/week 
E. coli Five/week 

C. FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS 

The annual average flow of effluent shall not exceed 1.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 2778 gpm. 

Parameter    30-Day Average 7-Day    Daily 
Average Maximum 

  mg/l lbs/day mg/l mg/l 
CBOD5 5 42 10 20 
TSS 5 42 10 20 
NH3-N* 2 17 5 10 
TP* 0.15 1.25 0.3 0.6 
DO (minimum) 4.0 N/A N/A N/A 
E. coli, CFU or 126 N/A N/A 399 
MPN/100 ml 

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only with 
prior approval of the Executive Director. 

Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N* Two/week 
TP* Two/week 
DO Two/week 
E. coli Daily 

Page 4 



 

 

 
 

 

 
               

 
 

 

 

 

 

 

 

 

 
 

 
 

 

  
 

Municipal Operations, LLC TPDES Permit No. WQ0016171001 
Fact Sheet and Executive Director’s Preliminary Decision 

* Effluent limitations and Monitoring requirements apply only when discharging to 
water in the state. 

D. SEWAGE SLUDGE REQUIREMENTS 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter to Steven M 
Clouse Water Recycling Center, Permit No. 21372, to be digested, dewatered, and 
then disposed of with the bulk of the sludge from the plant accepting the sludge. 
The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land 
application site, co-disposal landfill, wastewater treatment facility, or facility that 
further processes sludge.    

E. WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 

(1) The draft permit includes chronic freshwater biomonitoring requirements 
as follows. The permit requires five dilutions in addition to the control 
(0% effluent) to be used in the toxicity tests. These additional effluent 
concentrations shall be 32%, 42%, 56%, 75%, and 100%. The low-flow 
effluent concentration (critical dilution) is defined as 100% effluent. The 
critical dilution is in accordance with the “Aquatic Life Criteria” section of 
the “Water Quality Based Effluent Limitations/Conditions” section. 

(a) Chronic static renewal survival and reproduction test using the 
water flea (Ceriodaphnia dubia). The frequency of the testing is 
once per quarter for at least the first year of testing, after which 
the permittee may apply for a testing frequency reduction. 

(b) Chronic static renewal 7-day larval survival and growth test using 
the fathead minnow (Pimephales promelas). The frequency of the 
testing is once per quarter for at least the first year of testing, after 
which the permittee may apply for a testing frequency reduction. 

(2) The draft permit includes the following minimum 24-hour acute 
freshwater biomonitoring requirements at a frequency of once per six 
months: 

(a) Acute 24-hour static toxicity test using the water flea (Daphnia 
pulex or Ceriodaphnia dubia). 

(b) Acute 24-hour static toxicity test using the fathead minnow 
(Pimephales promelas). 

F. BUFFER ZONE REQUIREMENTS 

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through 
(d). In addition, by ownership of the required buffer zone area, the permittee 
shall comply with the requirements of 30 TAC § 309.13(e). 

G. SUMMARY OF CHANGES FROM APPLICATION 

Page 5 



 

 

 

 
 

 
 

 

 
 

 
 

 

 

 
 

 

 

 

 
 

Municipal Operations, LLC TPDES Permit No. WQ0016171001 
Fact Sheet and Executive Director’s Preliminary Decision 